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YUN LIANG MACHINERY CO., LTD.
No.205, CHIA-CHAN RD., TZU-KUAN HSIANG 82647 KAOHSIUNG HSIEN TAIWAN, R.O.C.

The following merchandise was submitted and identified by the applicant as:

Proy iption;  PUBLIC STACKING CHAIR LTS-1107
SivleTtem No.; LTS-1102
Manufagiurer/Vendor:  YUN LIANG MACHINERY CO., LTD.

Country of Origin: TAIWAN

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested:  For compliance with ANSIBIFMA X3,1-2002 General-Purpose Office Chairs-Tests
(1) Sect. 11 Seating Impact Test — Cyelic
(2) Sect. 18 Leg Strength Test — Front and Side Application

. JLest Method: Tested according to test procedures with ANSIBIFMA X5.1-2002
Test Results: ---Sees anached sheets—-
Conclusion: In our opinion, the submitted sample complies with Sect. 11 and 18 of

ANSIBIFMA X5.1-2002 for General - Purpose Office Chair.

Testing Period: 2008/08/22~-2008/0%/05

Team Leader
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Test Besult:  ASNI/BIFMA X5.1-2002 General-Purpose Office Chairs-Tests
Sec 11 Seating Durability Test — Cyelic Pass
Base on subsection 11.3 test procedures (Impact test)
==125 1h. sandhag permitting a free-fall 1o the center of
seat and 1 in, above the uncompressed surface on the seat for 100,000 cycles.
{Actoal test: 20 c/min.)
Base on subsection 11.4 test procedures (Front Comer Load-Ease test)
—Apply 165 Ib. load to each of front comer of seat by ¢ 203mm disc.
Test for 20,000 cycles and total 40,000 cycels. {(Actual test: 20 o/'min.)
Requirement: No structure failure or loss of serviceability,

=
o
Wi

Base on subsection 18.3.2 test procedures

= functional vertical load 75 |bf shall apply to 1 in from the botiom of the front
leg through a rod of 1/2 in dizameter. The load shall be applied once 1o cach leg

for a minimum of 1 minute and shall be maintained until deflection is reasonably
stabilized.-- A proof load of 125 |bf and repeat procedure as above.

Requirement: No strueture failure or loss of serviceability.

Base on subsection 18.4.2 test procedures

--A 75 Ibf functional load shall be applied to 1 in from the bottom of the leg through
arod of 1/2 in diameter, then maintained for 1 minute until deflection is reasonably

stahility.-- A proof load of 115 Ibf and repeat procedure as above.
Requirement: No structure failure or loss of serviceability.

-—See next page---
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Mechamica .i':_

- Picture —

mple Picture
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“Photo D™ (Leg Strength Test — Front)

“Photo B” (Leg Strength Test —Side)
-—End af Repori---

Lribss ofrsise staled Tee resuls ahawh i ||.., [T n.p:.- p.-'...- enly & lha samplash ,u-slmj This (st report canmol be reprodhcssd. ascegd nolull, withool pror sathen ermission of
1 = S HIE .

{ha Coempemny. Bl o o L T
Thes Tiest Aot arcilions of Serece piire tues 1Io aviiabis on resiRe and ADteRal = el

ARprinn B 1r and jursdoion iksoes dpined thesen. Ay bolder of tes Tesh Repord s s d Fal i C contined h

Compary's & [ iy wihi e kmes of Cliants insinesam, i iy, Thi Cospany's s moponsitity in Cimr, B0l ol 00

Dr'\l‘.t'.l.l': |.,-u.s W 0 EAMRICHEG S .wg;,.cu'\. _1[ ||.9r righis &nd chlgations uncer T iranascion documents Ay unisdoriaed abaration, forgery o lalsl'\-rals:" -C"" o &F
e of this document i unissiul and ofenders may be peosscuies m 1 hedkes! artond of tha law 309R20F

it i Yo,/ 5 AL B G ML T ¥ B E T A1258E 12T 80
SEEEMNLRTHEL A W B e

Faswtaer of G55 Srom

PDF ##i % {fli ™| "pdfFactory Pro" Z&™ 574 H - www.ahasoft.com.tw/FinePrint



http://www.ahasoft.com.tw/FinePrint
http://www.ahasoft.com.tw/FinePrint

